

**Product under registration in EU**

<b>Sr No.</b>	<b>Product</b>	<b>Strength</b>	<b>Dosage form</b>	<b>Packing</b>
1	Folic Acid	5 mg	Tablet	10 x 10s
2	Sennosides	7.5mg	Tablet	10 x10s Alu/pvc & bulk 100
3	Tadalafil	10mg /20mg	Tablet	1 x 2s
4	Febuxostat	40mg/80mg/120mg	Tablet	3 x 10s
5	Carbimazole	5mg/ 20mg	Tablet	10 x 10s
6	Leflunomide	10/20/100mg	Tablet	3 x 10s

<b>Products developed and under dossier compilation</b>			
<b>Sr No.</b>	<b>Product</b>	<b>Strength</b>	<b>Dosage form</b>
1	Rosuvastatin	10mg /20mg	Tablets
2	Hyoscine Butyl Bromide	10mg	Tablets
3	Ondansetron	8mg	Tablets
4	Atorvastatin	20mg	Tablets
5	Pregabalin	75mg/150mg	Tablets
6	Leviteracetam	250/500mg	Tablets
7	Sevelamer Carbonate	800mg	Tablets
8	Lopinavir + Ritonavir	200mg+50mg	Tablets
9	Tacrolimus	0.5mg/1mg/5mg	Capsules
10	Mycophenolate Mofetil	250mg/500mg	Capsules
11	Rivaroxaban	10/20mg	Tablets
12	Vildagliptin	50mg	Tablets
13	Valsartan	80/160mg	Tablets
14	Solifenacin	5/10mg	Tablets

|

Registered Products in other markets			
Sr No.	Brand	Product	Strength
1	AKCIPRO-500	Ciprofloxacin USP	500mg
2	AKLEVO-500	Levofloxacin	500mg
3	AKLODIP PLUS	Amlodipine 5mg and Atenolol 50mg	5mg & 50mg
4	AKRIDOL 12.5	Carvedilol	12.5mg
5	AKRIDOL 6.25	Carvedilol	6.25mg
6	AKRIDOL 3.125	Carvedilol	3.25mg
7	CETRIWINA	Cetirizine Dihydrochloride BP	10mg
8	MYTHRO 500	Azithromycin USP	500mg
9	MYTHRO 250	Azithromycin USP	250mg
10	HOTGRA 50	Sildenafil Citrate	50mg
11	HOTGRA 100	Sildenafil Citrate	100mg
12		Paracetamol	500mg
13	ARTE-L	Artemether + Lumefantrine	20mg + 120mg
14	GYNO PLUS	Metronidazole & Miconazole Nitrate Vaginal Tablets	
15	GYNO V6	Clotrimazole Vaginal Tablets USP	100mg
16	CARBATIC 200	Carbamezapine BP	200mg
17	RABZAK 20	Rabeprazole Sodium	20mg
18	AKRIVIX 75	Clopidogrel	75 mg
19	AKFOMIN 1000	Metformin BP IR	1000mg
20	AKFORMIN 500	Metformin BP IR	500mg
21	AKVIDINE	Povidone Iodine Vaginal Pessary	200mg
22		Folic Acid	5mg
23		Sennosides	7.5mg
24		Carbimazole	20mg
25		Carbimazole	5mg
26	Akfeb	Febuxostat	80mg
27		Febuxostat	40mg
28		Febuxostat	120mg
29	Lefime	Leflunomide	100mg
30	Lefime	Leflunomide	20mg
31	Lefime	Leflunomide	10mg
32	Aktafil	Tadalafil	20mg
33		Tadalafil	10mg
34	Akipira	Aripiprazole	10
35			15
36			20
37	AKSONE INJECTION	Ceftriaxone for Injection USP	1gm
38	AKPIME INJECTION	Cefepime for injection USP	1gm
39	CEFUFROM 750	Cefuroxime for Injection 750mg	750mg
40	CEFUFROM 1.5	Cefuroxime for Injection 1.5 gm	1.5gm

		Cefotaxime	1gm
		Ceftriaxone with Salbactam	
41	AKIDERM CREAM	Clotrimazole, Beclometasone Dipropionate and Gentamicin Sulphate cream	10gm
42	ACTICIL Cream	Silver Sulphadiazene + Chlorhexidine Cream 15gm	15gm
43	AKORTICONE	Hydrocortisoneacetate Cream 15gm	15gm
44	AKMETHA	Betamethasone Cream	30gm
45	Akrisil cream	Terbinafine Hydrochloride cream 1%	10gm
46	Gyno C Cream	Clotrimazole cream	50/15gm
47	Mynotil	Mycophenolate mofetil	250/500mg
48	Enfor	Tenofovir Disoproxil fumarate	300mg
		Diclofenac gel	

<b>Dosage form</b>	<b>Pack size</b>	<b>Shelf Life</b>
Tablets	1 x 10 Alu-PVC	36 months
Tablets	1 x 10 Alu-PVC 1 10s ALU-ALU	36 months
Tablets	3 x 10s ALU-ALU	36 months
Tablets	3 x 10s ALU-PVC	36 months
Tablets	3 x 10s ALU-PVC	36 months
Tablets	3 x 10s ALU-PVC	36 months
Tablets	1 x 10 Alu-PVC 1 10s ALU-ALU	36 months
Tablets	1 x 3s ALU-ALU	36 months
Tablets	1 x 6s ALU-ALU	36 months
Tablets	1 x 4s ALU-PVC	36 months
Tablets	1 x 4s ALU-PVC	36 months
Tablets	10 x 10's Alu-PVC	36 months
Tablets	1 x 8s ALU-PVC	36 months
Tablets	1 x 10s ALU-ALU	36 months
Tablets	1 x 6s ALU-PVC	36 months
Tablets		
Tablets		
Tablets	3 x 10s ALU-ALU	36 months
Tablets	10 x 10s ALU-ALU	36 months
Tablets	10 x 10s ALU-ALU	36 months
Tablets	1 x 10s ALU-ALU	36 months
Tablets	3 x 10s ALU-PVC	36 months
Tablets	10 x 10s ALU-PVC	36 months
Tablets	10 x 10 ALU- PVC/PVDC	36 months
Tablets	10 x 10 ALU- PVC/PVDC	36 months
Tablets	2 x 14 ALU-PVC	36 months
Tablets	3 x 10 ALU-PVC	36 months
Tablets	2 x 14 ALU-PVC	
Tablets	1 x 3 ALU-ALU	36 months
Tablets	3 x 10s ALU-ALU	36 months
Tablets	3 x 10s ALU ALU	36 months
Tablets	50 x 2 ALU-PVC	36 months
Tablets	50 x 2 ALU-PVC	36 months
Tablets	1 x 10	
Tablets		
Tablets		
Injection	1 vial + WFI	24 months
Injection	1 vial + WFI	36 months
Injection	1 vial + WFI	36 months
Injection	1 vial + WFI	36 months

cephalosporin

febuxostat  
leflunomide

Injection	1vial	36 months
Injection	1 vial	36 months
Cream		36 months
Cream		36 months
Cream		36 months
Cream		36 months
Cream		36 months
Cream		36 months
Capsule	1 x10	
Tablets		
Cream		

tadalafil  
carbimazole  
folic acid  
sennosides

<b>Sr. No.</b>	<b>Product list</b>	<b>Strength</b>	<b>Dosage form</b>
<b>1</b>	<b>Valsartan + Hydrochlorothiazide</b>	<b>80/12.5 /160/12.5</b>	<b>Tablets</b>
<b>2</b>	<b>Valsartan+Amlodipine</b>	<b>80/5 160/10mg</b>	<b>Tablets</b>
<b>3</b>	<b>Telmisartan</b>	<b>20/40/80mg</b>	<b>Tablets</b>
<b>4</b>	<b>Sitagliptin</b>	<b>50/100mg</b>	<b>Tablets</b>
<b>5</b>	<b>Sitagliptin + metformin</b>	<b>50/500mg 50/100mg</b>	<b>Tablets</b>
<b>6</b>	<b>Rivaroxaban</b>	<b>10mg</b>	<b>Tablets</b>
<b>7</b>	<b>Solifenacin</b>	<b>5/10mg</b>	<b>Tablets</b>